
 

Second Urban Water Supply and Sanitation 

Project 

 
Environmental and Social Impact Assessment 

(Fecal Sludge Management Project for Jigjiga City) 

 
[Final Report] 

 
Motion Consultancy &Training PLC 

Telephone: +251-118691799, 

Email:  mctethio@gmail.com 

 

 

 
 

 
November 2023 

Addis Ababa

Financed By 



 

Motion Consultancy and Training PLC     I 

ESIA- FSM Subproject Jigjiga city   November 2023 

 

 
 
 

Environmental and Social Impact Assessment 
(Fecal Sludge Management Project for Jigjiga City) 

 

 

[Draft Final Report] 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 
November 2023 

Addis Ababa 
 

 

Financed By 



 

Motion Consultancy and Training PLC     II 
[...]
Figure 10: Schematic of Geotextile Dewatering Bags ..................................................................................... 60 
Figure 11: typical features of anaerobic, facultative, and maturation ponds ................................................. 63 
Figure 12: Consultative meeting with local community .................................................................................. 68 
Figure 13: Consultative meeting with PAPs at FSTP Site ............................................................................... 68 
Figure 14: stakeholders’ consultation at Jigjiga ............................................................................................. 70 

 



 

Motion Consultancy and Training PLC     VII 

ESIA- FSM Subproject Jigjiga city   November 2023 

ACRONYMS
ABR Anaerobic Baffled Reactor 

AF Anaerobic filter  

ARCCH Authority for Research and Conservation of 

Cultural Heritage 

ARAP  Abbreviated Resettlement Action Plan 

BAU Business as Usual  

BH Borehole 

BOD Biological Oxygen Demand 

BP Bank Procedures 

SRS EPA Somali Regional state Environmental 

Protection Authority 

CBOs Community Based Organizations 

CITES Convention on International Trade in the 

Endangered Species of Fauna and Flora 

CR-WSP Climate Change Resilience Water Safety 

Plan 

CSE Conservation Strategy of Ethiopia  

JWSSA  JigJiga Water Supply and Sewerage Service  

EA Environmental Assessment 

EEPO Establishment of Environmental Protection 

Organs 

EPA Environmental Protection Authority 

EPC Environmental Pollution Control  

EIA Environmental Impact Assessment 

EPE Environmental Policy of Ethiopia 

ESIA Environmental & Social Impact Assessment 

ESMP Environmental and Social Management Plan 

EHS Environmental Health and Safety 

FDRE Federal Democratic Republic of Ethiopia  

FSM Fecal Sludge Management 

FSTP Fecal Sludge Treatment Plant 

GoE Government of Ethiopia  

GHG Greenhouse Gas  

GTP Growth and Transformation Plan  

GBV  Gender Based Violence 

GRC Grievance Redress Committee 

GRM Grievance Redress Mechanism 

HASP Health and Safety Plan  

HNAP Health National Adaptation Plan to climate 

change 

HSDP Health Sector Development Program 

IEC Information Education & Communication 

IFC International Finance Corporation 

ITCZ Inter Tropical Convergence Zone  

MoH Ministry of Health  

MoWE Ministry of Water and Energy 

MoWIE Ministry of Water, Irrigation and Energy  

NGO Non-government Organization 

OP Operational Policy 

PAP Project Affected People 

PCT Public and Communal Toilet 

PPE Proper care of Protective Clothing and 

Equipment 

POPs Persistent Organic Pollutants  

PT Public Toilets 

RAP Resettlement Action Plan 

RPF Resettlement Policy Framework 

SA  Sexual Abuse  

SEA Sexual Exploitation and Assault 

SEP Stakeholder Engagement Plan 

STD Sexually Transmitted Disease 

ToR Terms of Reference 

TMP Traffic Management Plan 

UWSSP-II 2nd Urban Water Supply & Sanitation 

Program 

UWWM Urban Waste Water Management 

WASH Water, Sanitation and Hygiene  

WB World Bank 

WB’s (EHS) World Bank Environment, Health & 

Safety 

WHO World Health Organization 

WIF WASH Implementation Framework 

WWTP Wastewater Treatment Plant



 

Motion Consultancy and Training PLC    VIII 

ESIA- FSM Subproject Jigjiga city   November 2023 

EXECUTIVE SUMMARY 
INTRODUCTION  

This report presents an Environmental and Social Impact Assessment (ESIA) for the upcoming Fecal Sludge 

Treatment plant (FSTP) project in Jigjiga City, Ethiopia. Jigjiga city is the administrative center of Somali 

regional state located in the eastern part of Ethiopia.  

The city has a projected total population of 204,249 (Males 105,485, females 98,763) as of July 2023 (CSA, 

2023). Due to the lack of improved waste treatment system, the waste management entirely relies upon 

on-site practices, with the majority of the population utilizing different types of pit latrines with or without 

a soak-away system. The municipality and four private service providers operate in the city's waste/sludge 

collection-emptying and transportation.  

The city Water Supply and Sewerage Authority (JWSSA) is currently implementing the 2nd Urban Water 

Supply and Sanitation Project (UWSSP-II), which the World Bank supports. The primary objectives of the 

UWSSP-II are to construct 19 new type II communal toilets and 18 type II public toilets, provide 3 additional 

emptying trucks with a capacity of 8 cubic meters, and construct new FSTP in the short-term in the Jigjiga 

city to improve the sanitation problems for the town.  

 

The infrastructure development may bring adverse impacts on the environment and social aspects that 

need efforts to minimize the negative impacts and set mitigation measures to make the project 

environmentally safe and socially acceptable. Hence, this assignment aims to provide an insight into the 

possible environmental and social impact analysis which can occur due to the design, construction, and 

operation of the proposed FSTP. In connection with this, the Ministry of Water and Energy (MoWE) signed a 

consultancy service contract with Motion Consultancy and Training PLC. to undertake the ESIA study for the 

FSTP Construction project in Jigjiga city. 

 

The overall objective of the ESIA is to identify, predict, and evaluate the potential impacts of the proposed 

project on the biophysical and socio-economic environment in terms of magnitude, spatial extent, duration, 

and significance. The study also aims to provide recommendations for enhancing the beneficial impacts and 

mitigation measures for the adverse impacts as well as the environment and social management and 

monitoring plans that would help implement the recommended enhancement and mitigation measures. 

The ESIA emphasizes the potential impacts on the quality of life of people living close to the proposed 

projects, the health, and safety of those involved in the construction and operation of the FSTP, the 

surrounding natural and human environment. It looks for options that would help to avoid or reduce 

potential E&S risks and impacts and for residual impacts. 

 

METHODOLOGY 

The ESIA study process followed the proposed guidelines set out within the Environmental and Social 

Management Framework (ESMF) for UWSSP-II, the Government of Ethiopia (GoE) environmental and social 

impact assessment proclamation, ESIA guideline and the World Bank’s safeguards policies.  As such, a 

scoping exercise was carried out as an initial step of the ESIA study. The scoping exercise aimed to 

determine the scope of work to be undertaken in assessing the proposed project's likely environmental and 



 

Motion Consultancy and Training PLC    IX 

ESIA- FSM Subproject Jigjiga city   November 2023 

social impacts. The scoping exercise involved field reconnaissance visits, a literature review, and 

comprehensive consultations with relevant stakeholders. The scoping exercise leads to detailed assessment 

and analysis of potential environmental and social impacts. Based on these findings and expert judgment, 

the consultant has compiled the projected social and environmental impacts (positive and negative) likely 

to emanate from the proposed project activities, and has prepared the Environmental and Social 

Management (ESMP) and Monitoring Plans, which detail how adverse impacts and risks will be reduced or 

eliminated and by whom. 

 

DESCRIPTION OF THE PROPOSED PROJECT 

Location  

Jigjiga, the capital city of the Somali National Regional State, is in the Jigjiga Woreda within the Fafan Zone 

of Ethiopia. It is located in the eastern part of the country, approximately 640 km from the capital city, 

Addis Ababa. The geographical coordinates of Jigjiga are approximately between 9º 16' to 9º 24' North 

latitude and 42º 44’ to 42º 51’ East longitudes. The town has an average elevation of approximately 1680 

meters above sea level with flat Jigjiga plains along the Jerer River. 

 

The project area for the proposed fecal treatment plant is found 8.5 km south of the city center located at 

GPS coordinates 9° 16' 24"N and 42° 48' 19"E. The site is far from settlements (more than one 

kilometer).The project site has a gentle slope and low risk of flooding which is favorable for construction.  

 

To select the site multi-criteria analysis was used and sites was evaluated against certain criteria, taking into 

consideration the nature of the work and the socio-environmental condition of the sites.  The criteria 

include proximity to social and cultural amenities, proximity to natural resources, accessibility & distance 

from the town, exposure to risk of flooding and land use and cover.   

 

 No settlement, sensitive environment such as schools, mosque, churches, or other infrastructure to 

the proximity of FSTP site.  Settlement is more than one km far from the site.  

 There is no also any sensitive conservation areas and water bodies within 1 km radius from the 

FSTP. The Jerer River is more than 1 km far from the site and ground water fields are also far from 

the site by more than 2.5 km.   

  

The project requires a total of 4.25 ha of land for Fecal Sludge Treatment site including buffer zone. The 

land ownership of the project site is privately owned by about 15 farmers. Hence, ARAP by independent 

consultant and appropriate compensation is necessary to acquire the land. 

 

Design Capacity  

The design assumed the base year to be 2027 for the population projection and accommodate the 

population projection until year 2031 with a capacity of 48.64 m³/day or 12,646 m3/year. 

 

Treatment Process  

The treatment process comprises course screening solid, liquid separation, solid line treatment, liquid line 

treatment, and tertiary treatment for liquid effluent. In the first unit, the liquid and solid parts of the fecal 



 

Motion Consultancy and Training PLC    X 

ESIA- FSM Subproject Jigjiga city   November 2023 

sludge will be separated and the solid part goes to solid treatment lines (unplanned drying bed).The 

collected leachate (liquid part) goes to the liquid treatment units called waste stabilization ponds and will 

be treated in a series of ponds, including anaerobic pond, facultative bond, and a maturation pond. Where 

the main function of these structures is the destruction of pathogens, they also carry out polishing of the 

wastewater to achieve the standards for Biological Oxygen Demand (BOD) and suspended solids. The dried 

sludge will be stored on open ground. And the final liquid will enter the constructed wetland for further 

treatment to ensure safe reuse or discharge to the nearby River.  

 

Project Components: 

The project component includes Inlet, Screening, and Grit Removal Channels (two coarse bar Screen 

channels and two  in number grit Removal Channels); Thickening tanks and settling tanks (Two thickening 

tanks and a settling tank  each with a volume of 421 m3 ); 16 in number  reinforced concrete sludge drying 

beds;  WSP (two  Anaerobic pond, two facultative pond, and two Maturation pond);  constructed wetland; 

Connection and Pipelines (1083 meters in length); and Final Effluent Chamber, Discharge Outfall ( 

approximately 550 meters long).  A warehouse of 1850 m² will be constructed on the FSTP site for dried 

sludge storage.   

 

The ancillary works include an office, guard house, internal paves and internal access roads, laboratory, 

warehouse and fencing & gate, drainage appropriate drainage for the whole site to avoid flooding 

conditions, water tanks and water and electrical connections. It also has landscaping of the treatment 

works site, and open areas shall be covered with trees, attractive plants, and bushes.  

 

Project Cost 

Project capital cost is estimated to be USD 2,285,587.00. However, this is an estimate which may be subject 

to changes during the course of construction works and operation. The construction work is estimated to 

take about 26 months. 

 

POLICIES, LEGISLATIONS AND INSTITUTIONAL FRAMEWORK  

The Constitution of the Federal Democratic Republic of Ethiopia (FDRE 1995), provides the overriding 

principles and legal provisions for all legislative frameworks in the country. The Constitution addresses the 

concept of sustainable development and emphasizes the environmental rights of the people. These key 

principles are articulated in Articles 43 and 44 of the Constitution. Articles 43 and 44 highlight several 

important rights, including the right to development, the right to reside in a clean and healthy environment, 

and the right to receive monetary or alternative forms of compensation.  

 

The Environmental Policy of Ethiopia (1997) aims to enhance all Ethiopians' overall health and quality of 

life. Other relevant policies issued by the Government of Ethiopia (GOE) including Water Resources, 

Wildlife, Population, Health, HIV/AIDS, and Women Policies, etc., have been reviewed. Applicable strategies 

and programs include the Climate Resilient Green Economy Strategy, Urban Wastewater Management 

Strategy, Health National Adaptation Plan to Climate Change (HNAP); the Second Urban Water Supply and 

Sanitation Program (2017 to 2022);  Integrated Urban Sanitation and Hygiene Strategy;  National Hygiene 

and Sanitation Strategy; Water, Sanitation, and Hygiene (WASH) Implementation Framework and Climate 



 

Motion Consultancy and Training PLC    XI 

ESIA- FSM Subproject Jigjiga city   November 2023 

Change Resilience Water Safety Plan (CR-WSP) Strategic framework,  Environmental and social framework 

for USWSSP-II, etc.,  have been reviewed. In addition, Proclamation on Environmental Pollution Control, 

Proclamation on Ethiopian Water Resources Management, Proclamation on Hazardous Waste 

Management, Proclamation on Forest Development, Conservation and Utilization, Proclamation on 

Research and Conservation of Cultural Heritage, Wildlife Protection Proclamation,  Land Laws-Expropriation 

and Payment of Compensation and other relevant laws have been reviewed. 

 

The World Bank's Environmental Assessment (EA) policy (OP/BP  4.01)  and the Physical Cultural Resources 

(OP 4.11) shall at least be applicable as part of the construction and operational phases of the proposed 

subproject.  

 

DESCRIPTION OF BASELINE CONDITIONS 

Climate  
Jigjiga city has an average elevation of 1680m.a.s.l above sea level. The geographical location of Jigjiga lies 

between 9º 16' to 9º 24' North and 42º 44’ to 42º 51’ East.  The city is characterized by subtropical highland 

with a monthly average temperature of 20.0°C and a mean annual rainfall is 600mm. The area's rainfall is 

characterized by bio-modal rainfall seasons, main rainfall and short rainfall seasons (locally known as meher 

and Belg, respectively). 

 

Biological Environment 
An observation-based biodiversity assessment was made at the proposed project site. The proposed FSTP 

site has been identified as an area of neither significantly sensitive natural vegetation cover nor an 

important cultural amenity. There are no sensitive natural habitats and wildlife or any other forms of 

protected areas at or in the vicinity of the project sites. The selected FSTP site is barren and with scattered 

bushes and shrubs.  

 

Socio-economic Environment 
The total population of JigJiga city is about 204,249 (Males 105,485, females 98, 763) as of July 2023 (CSA, 

2023). Administratively, the town is divided into 20 kebeles ((lower level of administration) and has its town 

administration (Municipality) led by a mayor.  

 

The town's economic activity mainly depends on small and medium businesses and employment. There are 

not that many industrial activities in the town. The town has different governmental and non-governmental 

institutions such as schools, pharmacies, residential houses, clinics, market areas, roads, hospitals, 

universities & colleges, manufacturing industries, electric and Ethio telecom infrastructures, and other 